

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

## Certificate of Analysis

Date of Testing: 2024-01-26 08:49:34  
Date of Next Testing: 2028-01-25 08:49:34  
Product Name: **Bentonite**  
CAS Number: 1302-78-9  
Specifications & Purity: Bentone SD-2 , for medium to highly polar solvent  
Lot #: A2415147  
SKU #: **B102861**  
**Analysis:** **269404**  
Storage Temperature: Desiccated

Parameter	Limit Values	Result
Thru 325 Mesh Sieve	95-100 (%)	99.10 %
Loss on drying	0.1-3 (%)	0.61 %
Percentage of the total weight by formula	0.2-2 (%)	0.26 %
loss on Ignition	38-41 (%)	39.19 %



John Su  
QA & QC Manager